



EN ISO 11611: 2015

Certificate of Test

Client

XM Textiles

Darius ir Gireno 42A
Office 510
Vilnius
LT-012189
Lithuania

Sample Description:

Navy coloured, woven fabric

Identified as:

Gefest-420, Dark Navy, FR-Satin 4/1, 100% Cotton, 420gsm

Has been tested by BTTG® according to the above mentioned specification and complies with the following clauses:

- Clause 6.2 Tensile strength (Class 1 and 2)
- Clause 6.3 Tear strength (Class 1 and 2)
- Clause 6.6 Dimensional change (Class 1 and 2)
- Clause 6.7.2 Flame spread – Face ignition (A1) (Class 1 and 2)
- Clause 6.8 Impact of spatter (Class 1 and 2)
- Clause 6.9 Heat transfer (radiation) (Class 1 and 2)
- Clause 6.10 Electrical resistance* (Class 1 and 2)

*Not UKAS accredited

Pre-treatment five wash/dry cycles according to EN ISO 6330: 2012 Procedure 6N (60°C) with tumble drying (Procedure F) (max. 60°C outlet temperature), where required.

The full details of the test(s) and the result(s) are given in our Report(s):

Report Number: E-013100/B

Dated: 08 April 2020

Authorised by

P M Collinson

Section Leader PPE Laboratory

Authorised by

M T Healey

Principal Technician

Dated: 22nd April 2020

The declaration in this Certificate of Test applies to the actual sample tested and to the specified tests carried out as detailed in the referenced report(s) detailed above.

BTTG®, Unit 6 Wheel Forge Way, Trafford Park, Manchester, M17 1EH, United Kingdom

Tel: +44 (0)161 876 4211 email: ppe@bttg.co.uk website: www.bttg.co.uk

Shirley® and BTTG™ are trade names of Shirley Technologies Limited. Registered Office: Wira House, West Park Ring Road, Leeds, LS16 6QL. A company registered in England & Wales with company number 04669651. VAT Number GB816764800. Copyright © 2020 Shirley Technologies Limited. All rights reserved.